
AGENDA 
IRVINE RANCH WATER DISTRICT 

ENGINEERING AND OPERATIONS COMMITTEE 
TUESDAY, JANUARY 19, 2021 

 
Due to COVID-19, this meeting will be conducted as a teleconference pursuant to the provisions 

of the Governor’s Executive Orders N-25-20 and N-29-20, which suspend certain requirements of 
the Ralph M. Brown Act.  Members of the public may not attend this meeting in person. 

 
Participation by members of the Committee will be from remote locations.  Public access and 
participation will only be available telephonically/electronically. 
 
To virtually attend the meeting and to be able to view any presentations or additional materials 
provided at the meeting, please join online via Webex using the link and information below: 
[...]
2020 STMP is now complete, and it provides a framework for handling future ultimate sewage 
flows.  The framework is structured in a manner that identifies an overall strategy, which is 
organized into near-term and long-term recommendations.  The STMP is also structured such 
that various near-term improvements can be implemented now without committing IRWD to 
completion of the identified long-term recommendations.  This approach provides IRWD with 
the flexibility of proceeding with initial projects while continuing to monitor changing conditions 
that will then be considered in future evaluations and decisions regarding implementation of the 
long-term recommendations. 



Engineering and Operations Committee: Sewage Treatment Master Plan Update, Budget 
Addition, and Budget Increase 
January 19, 2021 
Page 2 

Near-term improvements include: 1) replacing the lagoon treatment system at LAWRP with a 
modernized treatment process, 2) expanding the capacity of the membrane bioreactors (MBR) 
and implementing improvements to the existing conventional activated sludge (CAS) treatment 
processes at MWRP to accommodate projected increases in sewer loading concentrations, and 
3) constructing a new gravity sewer diversion from the MWRP tributary sewershed to the
LAWRP tributary sewershed to deliver additional sewer flows to LAWRP for treatment.

At the Committee meeting, staff will provide an overview of the completed STMP and will 
discuss the following topics: 

• Project overview;
• Summary of the January 2020 Strategic Planning Workshop;
• Results of the treatment plant alternatives evaluation;
• Implementation plan overview; and
• Recommendations for near-term improvements.

A draft of the Sewage Treatment Master Plan Overview presentation is provided as Exhibit “A”. 

FISCAL IMPACTS: 

Project 01477 for LAWRP Treatment Modernization is included in the FY 2020-2021 Capital 
Budget and funded 100% through Sewer Replacement.  Staff requests a budget increase in the 
amount of $193,130,250.  Project 11832 for MWRP Tributary Gravity Diversion is not included in 
the FY 2020-2021 Capital Budget.  Staff requests adding this project to the FY 2020-21 Capital 
Budget in the amount of $2,942,000, which will be funded by the Regional Sewer Improvement 
District Split. 

Projects 01659 and 01797 for MWRP Phase 3 MBR Expansion are not currently Board-approved 
but are included in the IRWD Long-Term Capital Program.  Both projects are funded 100% through 
Regional Recycled Water and Sewer Improvement District Splits.  The Long-Term Capital 
Program budgets for these projects will be increased as shown in the table below.  Project 11833 for 
MWRP Expansion Phase 3 (CAS) will be added to the IRWD Long-Term Capital Program in the 
amount of $17,867,000 and will be funded by the Regional Sewer Improvement District Split. 

A summary of the proposed budget additions, budget increases, and modifications to the IRWD 
Long-Term Capital Program is provided in the table below. 

Project 
No. Current Budget Addition 

<Reduction> 
Total 

Budget 
01477 $20,975,000 $193,130,250 $214,105,250 
11832 $0 $2,942,000 $2,942,000 
01659 $11,896,500 $9,361,500 $21,258,000 
01797 $19,131,000 $24,549,000 $43,680,000 
11833 $0 $17,867,000 $17,867,000 
Total $52,002,500 $247,849,750 $299,852,250 



Engineering and Operations Committee: Sewage Treatment Master Plan Update, Budget 
Addition, and Budget Increase 
January 19, 2021 
Page 3 
 
 
 
ENVIRONMENTAL COMPLIANCE: 
 
California Environmental Quality Act (CEQA) as authorized under the California Code of 
Regulations, Title 14, Chapter 3, Section 15262 provides exemption for planning studies. 
 
RECOMMENDATION: 
 
That the Board authorize the addition of the MWRP Tributary Gravity Diversion, Project 11832, 
in the amount of $2,942,000 to the FY 2020-21 Capital Budget and authorize a budget increase 
in the amount of $193,130,250, from $20,975,000 to $214,105,250 for the LAWRP Treatment 
Modernization, Project 01477. 
 
LIST OF EXHIBITS: 
 
Exhibit “A” – Draft Sewage Treatment Master Plan Overview Presentation 



 
Note:  This page is intentionally left blank. 

 



Sewage Treatment Master Plan
Project Update

Master Plan Completion Update

January 19, 2021

Develop a long‐term plan for optimizing 
sewage conveyance and treatment of 

ultimate sewer flows

Purpose of Sewage Treatment Master Plan

2

1

2

EXHIBIT "A"

A - 1



• Project Overview

• Updates since January 2020 Strategic Planning Workshop

• Implementation Plan

• Future Considerations and Next Steps

• Capital Budget Impacts

Agenda

3

4

2000 2005 2010

2003 
Wastewater 

Treatment Plant 
Master Plan

2008
HATS & Phase 1 
MWRP Upgrade 

to 18 MGD

2016
Water Resources 
Master Plan & 
Sewer Collection 
Master Plan

2015

2015
Phase 2 
MWRP 

Expansion to 
28 MGD

2020

Goal:
Optimize Sewage 
Handling in the 

Future

2020
Biosolids 
Facility 
Online

2014
LAWRP Solids 

Facility
Decommissioned

2020
Sewage 

Treatment 
Master Plan

3

4

A - 2



Overview of STMP Phases

Basis of Planning

Evaluation 
Methodology and 

Criteria

System-Wide 
Alternatives

Plant-Specific 
Alternatives

Design Criteria and 
Implementation Plan

5

Overview of STMP Phases

6Basis Methodology System-Wide Plant-Specific Implementation

5

6

A - 3



Progress Since January 2020 Strategic Planning Workshop

• Considered treatment technology alternatives

• Shortlist and evaluated treatment alternatives for 
Michelson Water Recycling Plant (MWRP) and 
Los Alisos Water Recycling Plant (LAWRP)

• Develop and refine design criteria for system-
wide and facility-specific improvements

• Develop implementation plan

7

Design Criteria and 
Implementation Plan

Plant-Specific 
Alternatives

Basis of Planning

Evaluation 
Methodology and 

Criteria

System-Wide 
Alternatives

Basis Methodology System-Wide Plant-Specific Implementation

System Description

• Two tributary areas

• Two treatment plants

System-Wide Alternatives

• Six alternatives were shortlisted and 
evaluated

8

Sewage and Recycled Water System Overview

Basis Methodology System-Wide Plant-Specific Implementation

LAWRP 
Tributary 

Area

MWRP 
Tributary 

Area

LAWRP

MWRP

Main St. Diversion to OCSD

Wintertime Excess

IBC and Newport Coast 
Bypass to OCSD

SOCWA 
Outfall

Recycled 
Water 

Demands

To Customers
and Seasonal
storage

Recycled 
Water 

Demands

Syphon / 
Rattlesnake

Imported 
MWD 

Untreated

Sand Canyon 
/ San Joaquin

7

8

A - 4



Baseline

OCSD
10.3

IBC

SOCWA
Outfall
5.2

Preferred Alternative
Potable Reuse at Baker WTP

9

Potable Reuse 
at BWTP

8.5

OCSD
1.5

SOCWA
Outfall
6.0

MWRP 
Tributary to 
LAWRP

IBC Tributary 
to MWRP

Basis Methodology System-Wide Plant-Specific Implementation 9

Alternative
System Improvements

Preferred Future 
Improvements

Existing System

MWRP Tributary 
Gravity Diversion 

LAWRP Phase 1 
Modernization

Collection and 
Conveyance 

Improvements

AWPF for 
Potable Reuse

LAWRP Phase 2 
Expansion

TI
M
E

Strategy for Path Forward

Basis Methodology System-Wide Plant-Specific Implementation

MWRP Phase 3 
MBR Expansion

10

Establish Mutually 
Beneficial Treatment 

Arrangement with OCSD

Near Term 
Improvements

Path 
Forward 
Decision

9

10

A - 5



• LAWRP Phase 1 Modernization 

• MWRP Phase 3 MBR Expansion

• MWRP Tributary Gravity Diversion

• New IBC Lift Station & Forcemain

• Pumped diversion from MWRP sewershed to 
LAWRP

• New Pump Station & Pipeline from LAWRP to 
Baker WTP

• New Pump Station & Brine Line from MWRP to 
SOCWA Outfall

• LAWRP Phase 2 Expansion and AWPF & 
MWRP RO Facility

Preferred System-Wide 
Alternative 

Baker WTP

Basis Methodology System-Wide Plant-Specific Implementation 11

MWRP

LAWRP

1

2

3

6

4

5

7

8

1

2

3
6

4
5

7
8

8

Basis Methodology System-Wide Plant-Specific Implementation 12

MWRP

LAWRP

• LAWRP Phase 1 Modernization (6.25 mgd)

• MWRP Phase 3 MBR Expansion (28 mgd)

• MWRP Tributary Gravity Diversion (1.9 mgd)

Recommended Near Term 
Projects

1

2

3

1

2

3

11

12

A - 6



$4,384M

$4,261M

$4,391M

$4,318M

$4,727M

$4,099M

$4,000M

$4,100M

$4,200M

$4,300M

$4,400M

$4,500M

$4,600M

$4,700M

$4,800M

Baseline 1
Gravity

Diversion

6b
GAP

7b
Potable Reuse
at Irvine Lake

9
SOCWA
Outfall

12
Potable Reuse
at Baker WTP

Summary of System-Wide Evaluation

• Some adjustments were made to system-wide evaluation to capture changes to CORF calculation.

• Estimated life-cycle costs changed, but alternative ranking did not.

• Potable Reuse at Baker WTP has highest non-economic benefits.

13Basis Methodology System-Wide Plant-Specific Implementation

Life Cycle Cost Summary (2035‐2085)

$285M savings 
over 50 years

Michelson Water Recycling Plant
Treatment Overview

14Basis Methodology System-Wide Plant-Specific Implementation

Membrane Bioreactor

Conventional Activated Sludge

Flow Equalization

Primary Sedimentation

Headworks

Tertiary Filtration

Disinfection

Biosolids Facility

13

14

A - 7



Considerations for MWRP Treatment Evaluation

• Increasing influent concentrations means we have to consider both hydraulic and loading capacity

• Higher projected influent concentrations at ultimate flows result in loading capacity constraint, 
driven primarily by influent Ammonia concentrations

• Phase 3 MBR Expansion would address loading capacity constraint

• Future improvements address planned routing of IBC flows to MWRP that results in higher TDS

15Basis Methodology System-Wide Plant-Specific Implementation

Recycling Facility Treatment Evaluation
MWRP Capacity based on Projected Concentrations

16

Conventional Activated Sludge (CAS)
• Hydraulic Capacity: 18.0 mgd
• Loading Capacity: 17.2 mgd at 

Ammonia Concentration of 44 mg/L       

Membrane Bioreactor (MBR)
• Hydraulic Capacity: 10.5 mgd
• Loading Capacity: 9.9 mgd at 

Ammonia Concentration of 44 mg/L

Basis Methodology System-Wide Plant-Specific Implementation

MWRP Total Plant Capacity
Ammonia Loading Capacity =  9,960 lbs/day

Projected Ultimate Influent Ammonia 
Loading =  10,280 lbs/day

15

16

A - 8



Recycling Facility Treatment Evaluation
MWRP Alternatives

17

Alternative Impact to MBR Impact to CAS

M1
Add third train
Expand to 15 mgd

Address operational constraints
Optimize for 13 mgd

M2
Add third train
Expand to 15 mgd

Remove and replace with MBR at 13 
mgd

M3
Add third train
Expand to 15 mgd

Remove and replace with Aerobic 
Granular Sludge (AGS) at 13 mgd

Basis Methodology System-Wide Plant-Specific Implementation

MWRP Alternative M1
Expand MBR to 15 mgd and Optimize CAS to 13 mgd

• Total Plant Loading Capacity: 28 mgd

• Expand MBR by adding 5 mgd train

• Reduce flow to CAS and improve 
biological treatment performance

• Optimize CAS configuration and address 
operational issues

18

MBR Reactor 
Blower 
Building

Membrane
Train M

LP
S

Optimized 
CAS

Basis Methodology System-Wide Plant-Specific Implementation

17

18

A - 9



MWRP Alternative M2
Expand MBR to 15 mgd and Replace CAS with 13 mgd MBR

• Total Plant Loading Capacity: 28 mgd

• Expand MBR by adding 5 mgd train

• Remove:
– Conventional Activated Sludge

– Filter Influent Pump Station

– High Rate Clarifier

– Dual Media Filters

• Construct new 13 mgd MBR

19

MBR Reactor 
Blower 
Building

Membrane
Train M

LP
S

Secondary 
Sedimentation 

Tank

High Rate 
Clarifier

Dual Media 
FiltersFilter PS

CAS

MBR Reactor  Membrane
Train M

LP
S

MBR Reactor  Membrane
Train M

LP
S

MBR Reactor  Membrane
Train M

LP
S

Equipment 
Building

Electrical 
Building

Basis Methodology System-Wide Plant-Specific Implementation

MWRP Alternative M3
Expand MBR to 15 mgd and Replace CAS with 13 mgd AGS

• Total Plant Loading Capacity: 28 mgd

• Expand MBR by adding 5 mgd train

• Remove CAS

• Construct new 13 mgd AGS

20

MBR Reactor 
Blower 
Building

Membrane
Train M

LP
S

Secondary 
Sedimentation 

Tank

CAS

AGS 
Reactor

AGS 
Reactor

AGS 
Reactor

AGS 
Reactor

AGS 
Reactor

AGS 
Reactor

Basis Methodology System-Wide Plant-Specific Implementation

19

20

A - 10



Recycling Facility Treatment Evaluation
MWRP Alternatives

21

Alternative Impact to MBR Impact to CAS
Construction 

Cost

M1
Add third train
Expand to 15 mgd

Address operational constraints
Optimize for 13 mgd

$74M

M2
Add third train
Expand to 15 mgd

Remove and replace with MBR at 13 
mgd

$239M

M3
Add third train
Expand to 15 mgd

Remove and replace with Aerobic 
Granular Sludge (AGS) at 13 mgd

$91M

* Note capital costs do not include future improvements to address high TDS from IBC flows routed to MWRP.

Basis Methodology System-Wide Plant-Specific Implementation

Recycling Facility Treatment Evaluation
MWRP Preferred Alternative – Site Plan

• Lowest capital and life-
cycle cost

• Lowest site disruption

22

MBR Reactor 
Blower 
Building

Membrane
Train M

LP
S

Optimized 
CAS

Basis Methodology System-Wide Plant-Specific Implementation

21

22

A - 11



23

Tertiary Filtration

Headworks

Ponds 1 and 2: High‐Rate Aerated 
Ponds for BOD Removal Only

Pond 3: Solids Stabilization and 
Storage

Pond 4: Solids Stabilization and Storage

Disinfection

Los Alisos Water Recycling Plant
Treatment Overview

SOCWA Pump Station

Pond 5: Final Clarification and 
Equalization

Basis Methodology System-Wide Plant-Specific Implementation

Considerations for LAWRP Treatment Evaluation

• In the US, 90% of municipal aerated lagoon treatment plants are less than 1.0 mgd
• Largest aerated lagoon system in US (20 mgd) was in Modesto, CA; was converted to 

BNR + Tertiary Membrane in 2018
• Unifying the recycled water system requires nutrient removal and TDS reduction
• Phased implementation
• Phase 1 (Modernization)

– Remove all process areas except disinfection
– Retain access and use of SOCWA outfall
– Construct new facility with 6.25 mgd capacity

• Phase 2 (Expansion)
– Expand sewage treatment to 12.5 mgd
– Add digestion facilities
– Construct new AWPF for raw water 

augmentation at Baker WTP

24Basis Methodology System-Wide Plant-Specific Implementation

23

24

A - 12



Recycling Facility Treatment Evaluation
LAWRP Alternatives

• Developed and evaluated six shortlisted treatment alternatives 

• Selected two preferred alternatives:

25Basis Methodology System-Wide Plant-Specific Implementation

L2 Membrane Bioreactor (MBR) L3A Aerated Granular Sludge (AGS)

• Second lowest capital and operating costs
• Established treatment process
• Staff familiarity
• Robust treatment 
• Greater consistency in sludge produced
• Consolidated secondary and tertiary treatment

• Lowest capital and operating costs
• Eliminates primary sedimentation
• Ability to produce secondary effluent for disposal
• Biological phosphorus removal – improves 

reservoir water quality
• Granular sludge process is relatively new to US

Anaerobic

Aerobic
Anoxic

Anaerobic Aerobic
Anoxic

Aerobic

Recycling Facility Treatment Evaluation
LAWRP Site Plan (at Ultimate Flows)

Headworks
Primary Treatment
Flow Equalization

Secondary Treatment
Solids Handling

Tertiary Treatment
Advanced Water 

Purification
Administrative &

Laboratory

Available for 
Other Uses

Basis Methodology System-Wide Plant-Specific Implementation 26

25

26

A - 13



Recycling Facility Treatment Evaluation
LAWRP Alternatives

27

Alternative Description
Construction 

Cost
Life Cycle 

Cost

L2 MBR $495M $2,867M

L3A AGS $480M $2,700M

* Note capital and life cycle costs include Phase 1 and Phase 2 improvements, including the AWPF

Basis Methodology System-Wide Plant-Specific Implementation

Headworks
Primary 

Sedimentation

Flow 
Equalization

Membrane 
Bioreactor

Chlorine 
Contact

AWPF
Reverse 
Osmosis

Baker WTP

SOCWA Outfall

NPW System

Headworks

Flow 
Equalization

Chlorine 
Contact

AWPF
Reverse 
Osmosis

Baker WTP

SOCWA Outfall

NPW System
g

Aerated 
Granular 
Sludge

Tertiary 
Membranes

Overall Implementation Plan

2022 2023 2024 2026 2027 2028 2029 2031 2032 2033 20342021 2022 2023 2024 2025 2026 2027 2028 2029 2030 2031 2032 2033 2034 2035